ARMY TM 5-813-3
AIR FORCE AFM 88-10, Vol 3

WATER SUPPLY, WATER TREATMENT

DEPARTMENTS OF THE ARMY AND THE AIR FORCE
16 SEPTEMBER 1985



TM 5-813-3/AFM 88-10, Vol 3

REPRODUCTION AUTHORIZATION/RESTRICTIONS
This manual has been prepared by or for the Government and, except to the extent indicated below, is public prop
erty and not subject to copyright.
Copyrighted material included in the manual has been used with the knowledge and permission of the proprietors
and is acknowledged as such at point of use. Anyone wishing to make further use of any copyrighted material, by it-
self and apart from this text, should seek necessary permission directly from the proprietors.
Reprints or republications of this manual should include a credit substantialy as follows. “Joint Departments of
[...]
hardness removed. The contact time of the brine with
the softening medium also has a direct effect on the
exchange capacity of the regenerated medium. Con-
tact times of 20 to 35 minutes will generally be used.

(c) Rinsing. After regeneration, the brine must
be rinsed from the unit before softening is resumed.
Disposal of backwash water, spent regenerant, and
rinse water must be carefully considered.

(3) lon exchange water softeners. Although most
ion exchange softeners at military installations will be
downflow pressure softeners, softening can also be
achieved upflow. Larger ion exchange softening facili-
ties are often operated upflow in order to avoid the ne-
cessity of backwashing. In general, ion exchange soft-
eners are of two types; open gravity softeners and
pressure softeners.

(a) Open gravity softeners. Open gravity soften-
ers are constructed in much the same manner as rapid
sand filters, and the modes of operation are very simi-
lar. However, the ion exchange medium used in open
gravity softeners is much lighter than the sand used in
filters, so backwash rates for open gravity softeners
may also be operated upflow, but the softener will not
achieve any filtering effects so the influent water must
be virtually free of suspended matter.

(b) Pressure softeners. A polystyrene resin me-
dium used for pressure softening shall have a mini-
mum bed depth of 24 inches and physical properties
approximately the same as the following:

Shipping weight 45-551b./cu. ft. net
Density 48-53 Ib./cu. ft.
Moisture content 42-48%

Void volume 40%

Screen grading 16-50 mesh
Effective size 0.45-0.55 mm
Uniformity coefficient <1.70

Fines through 50 mesh screen <1%

If downflow softening is used, the flow rate through
the softening medium may vary from 2 to 8 gpm per
square foot but must not exceed 10 gpm per sguare
foot under the most severe loadings. Severe reductions
in exchange capacity are experienced if the softener
operates at rates of flow in excess of 10 gpm per cubic
foot for sustained periods of time. With upflow soften-
ing, the rate of flow should be adjusted to maintain a
bed expansion of from 40 to 60 percent. The degree of
bed expansion is a function of both the flow rate and

2-23



TM 5-813-3/AFM 88-10, Vol 3

the temperature of the influent water, so the flow rate
must be decreased as water temperature decreases if a
constant bed expansion is to be maintained,

(4) Blending, An ion exchange softener operating
properly will produce a water having a hardness ap-
proaching zero. Inasmuch as it is not generaly eco-
nomical nor desirable to soften all water to this low
hardness level, provisions, for blending the softened
water with the unsoftened water are desirable.

(5) Other factors affecting ion exchange soften-
ing,

(@) Turbidity, Turbidity particles present in the
water influent to the softener are deposited on the
softening medium and may cause losses of exchange
capacity and excessive head losses through the soften-
er. If turbidity levels are excessive, the particles must
be removed from the water prior to softening or spe-
cial backwashing procedures must be implemented.

(b) Bacterial slimes. Unless proper disinfection
is practiced, bacterial slimes can form in the softening
medium and cause excessive head losses and loss of ex-
change capacity. These slimes can be prevented or re-
moved through chlorination of’ feedwater or regenera-
tion water.

(c) Temperature. The loss of head through a wa-
ter softener is strongly affected by water temperature,
with lower head losses occurring at higher tempera-
tures. For example, at similar flow rates the head loss
through a softener at 1220 F. is only about 35 percent
of what it would be at 37° F. Also, the water tempera-
ture affects the exchange capacity of the softener,
with a 10 to 15 percent increase at high operating tem-
peratures (>860 F.) over the exchange capacity at low
temperatures (32 to 50° F.)

(d) Iron, manganese and aluminum. If iron,
manganese, and aluminum are present in the influent
water, precipitates may be formed which coat the me-
dium particles and cause a loss of exchange capacity.
This problem can be avoided through treatment to re-
move the iron, manganese, and auminum from the
water prior to softening. If iron fouling occurs it may
be possible to overcome it by periodic applications of
sodium bisulfite, sodium hydrosulfite, hydrochloric
acid, or sulfuric acid to the softening media. However,
these treatments should be implemented only after a
thorough study of the problem by someone experi-
enced in this area

(e) Total hardness and sodium concentration. |f
the total hardness exceeds 400 mg/L or the sodium
salts, expressed as'mg/L. CaCOs;, exceed 100 mg/L, the
softener should be sized on the basis of the “compen-
sated total hardness’ rather than the total hardness.
Compensated hardness is calculated as follows:

_(TH)(9000)
TH. ==3000 - TC

2-24

where

TH.= compensated hardness in mg/L as CaCo,

TH = total hardness in mg/L as CaCo,

TC = total cations in mg/L, al expressed as CaCo,
Compensated hardness (TH.) in mg/L is converted to
grains per gallon by multiplying by 0.0584 or dividing
by 17.1.

(6) Removal of noncarbonated hardness following
lime softening. In some cases, it is more economical to
remove noncarbonated hardness in cation exchanges
than by application of soda ash. This method involves
the use of lime for reduction of carbonate hardness.
Following recarbonation, the water is filtered. Then all
or part of the water, depending on the final hardness
desired, is treated in cation exchange softeners for the
removal of noncarbonated hardness. The technique is
most suitable to those areas where regeneration salt
can be obtained at a low cost.

(7) Comparison on lime-soda ash and cation ex-
change processes. Although the purpose of both the
lime-soda ash process and the cation exchange process
is to achieve removal of calcium and magnesium ions,
the modes of operation and the quality of the resultant
water are somewhat different.

(@) Turbidity, iron, and manganese. Lime-soda
softening also effects removal of turbidity and iron
and manganese, whereas cation exchange softening
may have to be preceded by conventiona treatment
for removal of suspended matter and iron and manga-
nese.

(b) Bacteria. The lime-soda ash process wiii uls.
result in the removal or destruction of most bac  »riv in
the water. In contrast, the water entering a cation ex-
change softener must be disinfected in order to pre-
vent the growth of bacterial slimes within the soften-
ing resin.

(c) Total dissolved solids. Total dissolved solids
concentrations of water are usualy lowered by lime-
soda ash softening, especialy if most of the hardness
initially present is carbonate hardness. However, ap-
plication of soda ash to remove noncarbonated hardness
results in a slight increase of TDS concentrations.
Softening of water by cation exchange processes al-
ways results in an increase in TDS levels, because the
sodium required to replace calcium and magnesium in
the water has a mass 1.15 times as large as the calcium
replaced and 1.89 times as large as the magnesium re-
placed.

2-11. Iron and manganese control.

a. Occurrence of iron and manganese. Dissolved
iron and manganese are encountered principally in
ground waters devoid of dissolved oxygen, Normal,
oxygenated surface waters do not contain significant
concentrations of these metals; however, stagnant
water, found in the bottom of thermally-stratified



reservoirs, sometimes contain dissolved iron and man-
ganese. Their presence in solution is associated with
anaerobic conditions near the bottom of the reservoir.

b. Effects of iron and manganese. Dissolved iron in
excess of 1 or 2 mg/L will cause an unpleasant taste,
and on standing, the water will develop a cloudy ap-
pearance. Iron concentrations appreciably greater
than 0.3 mg/L will cause red stains on plumbing fix-
tures and laundry. Similarly, manganese will cause
black stains if present to the extent of more than about
0.05 mg/L. Deposits of iron and manganese can build
up in water distribution systems and periodic “flush-
outs” of these deposits result in objectionable color and
turbidity at the consumer’s tap.

c. Removal by oxidation and filtration. Oxidation
can be accomplished with dissolved oxygen, added by
aeration, and by the addition of an oxidizing chemical,
such as chlorine, chlorine dioxide, potassium perman-
ganate, or ozone. Manganese is more difficult than
iron to oxidize and precipitate. In the absence of man-
ganese, iron can often be removed with minimum
treatment, consisting of aeration followed by direct fil-
tration. In general, aeration alone will not oxidize
manganese unless the pH is raised to about 9,5. Strong
oxidants, such as chlorine or potassium permanganate,
are effective at lower pH values. To insure oxidation,
precipitation and agglomeration of iron and manga
nese and their essentially complete removal, at least
three treatment steps are usually necessary: aeration,
contact time, and filtration. An aerator containing
trays of coke, limestone, etc., as mentioned in para
graph 2-3c is commonly used. Reaction time is pro-
vided by a contact or contact-sedimentation basin hav-
ing a detention period of at least 30 minutes. Filtra-
tion is accomplished by conventional single or multi-
media filters designed for a filtration rate of at least
3.0 gpm per square foot. The aeration step is frequent-
ly supplemented by a chemical oxidant, such as chlo-
rine or permanganate. Flocculation is advantageous in
the contact basin, particularly if iron exceeds about 2
mg/L.

d. Removal by ion exchange. The cation exchange
(sodium zeolite) softening process, under proper condi-
tions, is capable of removing limited amounts of dis-
solved (unoxidized) iron and manganese. For applica
tion of this process, it is essential that the raw water
and wash water contain no dissolved oxygen and that
the sum of the iron and manganese concentrations not
exceed about 0.5 mg/L. The presence of oxygen or
higher concentrations of iron and manganese will
cause rapid fouling of the exchange resin with conse-
guent loss of removal capacity. If fouling occurs, treat-
ment of the resin with sodium bisulfite solution and
dilute hydrochloric or sulfuric acid will be required to
restore capacity.

e. Removal by lime-soda softening. Lime-soda so f-

TM 5-813-3/AFM 88-10, Vol 3

tening is an effective means of removing both iron and
manganese.

f. Stabilization of iron and manganese. Under some
circumstances, stabilization of iron and manganese by
application of a polyphosphate compound may be ac-
ceptable. The iron and manganese in the water are
maintained in a dispersed state through the complet-
ing action of a polyphosphate compound. Dosages of
about 5 mg/L of sodium hexametaphosphate for each
mg/L of iron and manganese are reasonably effective
however, the total polyphosphate dosage should not
exceed 10 mg/L, expressed as PO,>. The polyphos-
phate stabilizing compound must be added to the
water prior to chlorination. If the chlorine is applied
first, it will oxidize the iron and manganese to in-
soluble forms rendering the stabilizing agent ineffec-
tive. Stabilization of concentrations of iron and man-
ganese in excess of approximately 1.0 mg/L is genera-
ly not satisfactory. Also, stabilization will not persist
if the water is heated because heating coverts poly-
phosphates to orthophosphates which have no stabiliz-
ing power. Stabilization, although helpful, is not a sub-
stitute for iron and manganese removal, and, in gen-
eral, should be viewed as a temporary expedient to be
used pending installation of removal facilities.

2-12. corrosion and scale control.

“Corrosion” can be defined as the deterioration of
metal by direct chemical or electrochemical reaction
with its environment. “Scale” refers to an accumula-
tion of solids precipitated out of the water. In water
treatment, corrosion and scale are closely associated.
Both must be considered in connection with the design
and operation of treatment works. This scale may be
desirable because it can provide a measure of protec-
tion against corrosion. However, thick layers of scale
are detrimental in both hot and cold water systems. It
is essential to produce a “balanced” water that is
neither highly corrosive nor excessively scale forming.
a. Corrosion.

(1) The extent and nature of corrosion reactions
depend upon many factors. Among the most impor-
tant are the chemical and physical nature of the water,
its velocity, pipe metallurgy and pipe coating. In exist-
ing systems, where corrosion is a problem, most of
these factors, with the exception of the chemical
nature of the water, are not readily susceptible to
change. Consequently, for these situations, emphasis
must be placed on adjustment of the water’s chemical
quality as the only practical means of corrosion control
in an existing system. Controllable factors are princi-
paly calcium content, alkalinity and PH. Certain cor-
rosion inhibitors can also be used, but relatively few
are suitable for potable water systems.

(2) Treatment to insure deposition and mainte-
nance of a thin layer of calcium carbonate on the pipe

2-25



TM 5-813-3/AFM 88-10, Vol 3

interior is one widely used means of corrosion control.
This control method, while not infallible, has been
fairly successful in minimizing the corrosion rate of
iron pipe. The rate of formation of calcium carbonate
is favored by high concentrations of calcium and bi-
carbonate and carbonate alkalinity. Protection of this
type cannot be attained in waters containing very low
concentrations of calcium and alkalinity.

(3) Corrosion rates may aso be reduced by the use
of certain inhibitors. For potable water systems, the
most practical inhibitors are silicates and certain poly-
phosphate compounds. Sodium silicate can be used to a
limited extent in very soft water. Polyphosphates can
be applied for scale as well as corrosion control. They
are considered most effective for corrosion control in
the pH range 5.0 to 8.0 and their effectiveness is great-
ly influenced by velocity. Low velocity, such as en-
countered in dead-end mains, reduces the effectiveness
of all corrosion control methods.

(4) Dissolved oxygen and carbon dioxide have a
significant effect on corrosion rates. Carbon dioxide
lowers the pH and makes the water more aggressive.
Carbon dioxide can be removed chemically, but it is
generally not feasible to attempt chemical removal of
oxygen from potable water supplies. Most surface
waters are normally saturated with oxygen while
ground waters, initially free of oxygen, usually absorb
some during treatment and distribution. When con-
sidering the removal of carbon dioxide by aeration, it
should be kept in mind that while efficient aeration
will remove most of the carbon dioxide, it will, in
doing this, practically saturate the water with oxygen.

(5) Corrosion rates are influenced to some extent
by al mineral substances found in water, but corrosion
effects are so interrelated that it is not possible to iso-
late the quantitative influence of individual ions. It is
known that high concentrations of chloride and sulfate
ions will produce increased corrosion rates. However,
their adverse effects are somewhat mitigated by alka-
linity (carbonate, bicarbonate) and calcium ions. To ob-
tain appreciable benefit from alkalinity and calcium,
the total alkalinity, expressed as calcium carbonate,
should be at least 50 mg/L, preferable in the range of
50 to 100 mg/L. The calcium concentration, calcul ated
as calcium carbonate, should aso be at least 50 mg/L.
In general, the higher the concentrations of akalinity
and calcium, the greater is the water’s capacity for cor-
rosion retardation. On the other hand, excessive cal-
cium and akalinity will often result in objectionable
scale formation. It is, therefore, necessary to seek a
compromise between corrosion on the one hand and
scale formation on the other.
[...]
arbitrarily established at the 100 footmark.
(4) Raw water transmission pipe is assumed to be
a flow division structure to first-stage rapid mix with a
445 foot, 16-inch pipe having a C vaue of 100.
(5) Plant units in service:
—Half of first-stage flow division structure.
—First-stage rapid mixer and first-stage floccu-
later-clarifier.
—Half of second-stage flow division structure.
—Second-stage rapid mixer and second-stage floc-
culator-clarifier.
=All (4) filters, with filter level control equip-
ment, etc., operating normally.
(6) Filters are to be washed when head loss ex-
ceeds approximately 8 feet.

k. Wash water. Water supply for filter backwash
can be supplied by a special pump, sized to provide the
required flow. If used, backwash pumps should be pro-
vided in duplicate. An alternative is an elevated wash
water storage tank providing gravity flow. The capac-
ity of this tank should be at least 1.5 times maximum
wash water requirement for a single filter. For this ex-
ample, it is assumed that two filters will be washed in
succession, each for 15 minutes, at maximum rate. A
water tank having a capacity of three times the wash
requirement for a single filter is recommended. Its
capacity will be (3)(15)(14)(14)(15) or 132,000 gallons.
The wash water storage tank is refilled by pumping fil-
tered water from the clearwell. Duplicate, automat-
icaly-controlled, refill pumps should be provided. A
single pump should be capable of refilling the wash
water tank in approximately 4 hours. A wash water
rate-of-flow controller should be provided on the main
wash water line serving the filters. Rate of wash water
flow and totalizing instrumentation with readout
visible during the washing process should aso be pro-
vided.

I. Wash water recovery. Filter wash water can be re-
covered and recirculated through the plant. Solids con-
tained in the wash water are removed in the plant sedi-
mentation basins. Wash water recovery requires the
construction of a basin into which the wash water is
discharged. The basin bottom should slope steeply
toward the suction pipe of the recycling pump. The
capacity of the basin should be approximately equal to
the value of two, maximum rate, 15-minute filter
washes, or about 90,000 galons. For an assumed
schedule of two filter washes every 12 hours, the re-
cycle pump should have a capacity of about 125 gpm so
that the recovery tank will be emptied in about 12
hours. The recycle pumps should be provided in dupli-
cate. The recovery tank should be equipped with an
overflow and a drain connection, both discharging to
the plant waste disposal system. Under unusua cir-
cumstances, associated with raw water quality, it may

TM 5-813-3/AFM 88-10, Vol 3

be undesirable to recycle wash water. For such a sit-
uation, the wash water can be discharged to the recov-
ery basin and then drained slowly to the plant waste
disposal system.

m. Chemical application. Chemicals required for
plant operation and the purpose of each are shown in
table B-1. Table B-2 summarizes mgjor features of
chemical application and related factors.

Table B-1. Chemicals for plant operation

Chemical Purpose
Alum or ferric sulfate Coagulation
Polyelectrolyte Coagulation
Lime, hydrated pH adjustment

Disinfection
Taste-odor control
Taste-odor control

Chlorine
Potassium permanganate
Activated carbon

n. Chemical storage space. Chemical storage space
requirements must be analyzed in terms of required
application rates, shipping schedules and quantities.
In general, a 30-day supply of a given chemical, based
on estimated average feed rate, is the minimum stor-
age volume that should be provided. If chemicals are
purchased in bulk, the minimum storage volume avail-
able should be 150 percent of the volume of one bulk
shipment, or about 30 days of storage at average feet
rate, whichever is greater. For example, if the chem-
ical purchase contract is for liquid alum, depending on
local conditions, the manufacturer may elect to ship as
follows:. rail tank cars, 7,000 to 10,000 gallons; tank
trucks, 3,600,4,000 or 5,000 gallons. For rail delivery,
minimum storage should be 1.5 x 10,000 or 15,000
galons. For tank-truck delivery, minimum storage
should be 1.5 x 5,000 or 7,500 gallons. If the esti-
mated average alum feed rate is 30 mg/1 and the plant
isoperated at design rate, 2.2 mgd, daly require-
ments, in terms of dry alum, are (30)(8.34)(2.2) or 550
pounds per day. Liquid alum, as furnished by the
manufacturer, normally contains 5.4 pounds of dry
alum per gallon of solution. The daily alum solution re-
quirement will, therefore, be about 102 gallons. A stor-
age volume of 15,000 gallons provides about 150 days
of storage at average feed rate and design flow rate; a
storage volume of 7,500 gallons, about 75 days. In this
example, standard shipping volumes determine stor-
age capacity. If the alum supply is to be purchased and
stored in 100 pound bags, minimum bag storage space
equivalent to (30)(550) or 16,500 Ibs. of alum should be
provided. Loosely-packed, dry alum has a bulk density
of about 50 pounds per cubic foot. The minimum bag
storage volume should, therefore, be about 330 cubic
feet arranged so that bags can be handled and stored
on pallets. Suppliers should be consulted in advance of
design regarding shipping quantities, schedules and
costs. It maybe possible to reduce overall shipping and

B-5



TM 5-813-3/AFM 88-10, Vol 3

handling costs by providing plant storage capacity
that will permit the manufacturer to ship in larger
quantities.

B-2. Water softening.

Source of raw water—River water requiring lime-soda
softening; wide variation in suspended matter concen-
tration in raw water, with turbidity frequently exceed-
ing 1,000 turbidity units. Maximum anticipated con-
centrations of the following chemical constituents are:

Constituent mg/L
Caleium as Cat? 95
Magnesium as Mg*? 20
Bicarbonate as HCO3" 220
Carbon dioxide as CO2 5
Total hardness (CaCOg) 320
Carbonate hardness (CaCOs3) 180
Noncarbonate hardness (CaCO3) 140

Treatment objective is water with a total hardness of
approximately 150 mg/L; made up of 50 mg/L carbon-
ate hardness and 100 mg/L noncarbonate hardness;
magnesium (Mg®*) concentration, approximately 5
mg/L.
a. Facility to be served. The water treatment plant
will serve a permanent instaiiation.
b. Population served.
— Resident 12,600
— Nonresident 1,200

. . 1,200
— Effective population = T3 + 12,600 =

13,000
c. System, design capacity.
— Capacity factor: 1.22
— Design population = (1.22)(13,000) = 15,860
— System design capacity, based on population =
(15,860)(150) = 2,379,000 gpd. Use 2.38 mgd
— Specia design capacity for industrial processes

and landscape irrigation: 0.44 mgd

— Total system design capacity = 2.38 + 0.44 =
2.82 mgd
2.82 mgd = 1,960 gpm = 4.36 cfs

d. Treatment system. Figure B-2 illustrates princi-
pally the design of facilities for presedimentation, fol-
lowed by lime-soda softening. Intake, pumping, meter-
ing, hydraulic profile, filters, chemical feeding, etc.,
were discussed in the preceding example and discus-
sion and calculations pertaining to them are not re-
peated here.

e. Pretreatment. Provide a circular presedimenta
tion basin equipped for mechanical sludge removal
with a detention time of 3 hours at design flow. With a
side-water depth of 12 feet, the basin overflow rate
will be about 720 gpd per square foot, a satisfactory
value. Basin area will be approximately 3920 square
feet and diameter about 70 feet. Basin effluent should
be collected by a peripheral weir and launder. The
weir's length will be approximately 220 feet, corre-
sponding to a weir loading of about 12,700 gpd per
foot, a satisfactory value. A presedimentation basin
bypass should be provided so that plant operation can
be maintained when the presedimentation basin is out
of service.

f. Flow-division structures. Refer to figure B-2.
Flow division structures, generally similar to those de-
scribed in the preceding design example, are required
following the presedimentation basin. These division
structures insure continuity and efficiency of plant
operation under emergency conditions; i.e.,, when a
major unit, such as a solids contact or flocculator-
clarifier basin, is out of service for repair or mainte-
nance. Hydraulic design of the division structures
shall be such that with al raw water pumps in oper-
ation, the full flow can be carried through either half
of the structures.

Table B-2: Chemical Application

Feed
Chemical Purchased Storage Equipment Feed Points
Alum Dry, bags Chemical storage Dry! First- and second-
area! stage rapid-mix
basins
Dry, bulk Elevated hopper Dry!
in chemical feed
ro0im
Liquid, bulk Tanks in bldg.! Solution !
Ferric Dry, bags Chemical storage Dry1 First- and second-
sulfate area! stage rapid-mix
basins
Nry hulk Wlayatad hannar Neo 1
Dry, bulk Elevated hopper Dry

in chemical feed

1
room *

B-6



TM 5-813-3/AFM 88-10, Vol 3

Table B-2: Chemical Application (cont’d)

Feed
Chemical Purchased Storage Equipment Feed Points
Polyelectro- Liquid, drums Chemical storage Solution First-stage rapid-
lyte Dry, bags area mix basins 2
or
Combined filter
influent 2
Lime, Dry, bags Chemical storage Dry First-stage rapid-
hydrated area mix basins 3
and/or
Dry, bulk Elevated hopper Dry Second-stage rapid-
in chemical feed mix basins 3
room
Chlorine One-ton Separate venti- Solution 4 Rapid-mix basins °
cylinders lated room in and/or
chemical feed Combined filter
area® influent
and/or
Combined filter
effluent ®
Potassium Dry, drums Chemical storage Solution First-stage rapid-
permanganate area mix basins
Activated Dry, bags Chemical storage Dry First-stage, rapid-
carbon area mix basins 6
and
Combined filter
influent &
Notes:

1 Alum (or ferric sulfate), the principal coagulant, and associated feed systems are critical to plant performance and water safety. Therefore
standby feeding facilities and ample reserve coagulant storage must be provided.

2 Alternative feed points are provided in the interest of treatment flexibility. Normally, polyelectrolyte will be applied at the first-stage
rapid-mix basins; but under some raw water quality conditions, it may prove advantageous to feed an additional small quantity, 0.1 mg/l or less,
of pelyelectrolyte to the combined filter influent. Polyelectrolyte, so applied, acts as a filter aid and improves turbidity removal by the filtration

process.

3 Alternative feed points are provided in the interest of treatment flexibility. Coagulation efficiency under all possible raw water quality
conditions cannot be predicted with certainty. Under some circumstances, lime slurry applied in the first-stage rapid-mix basins may reduce the

effectiveness of the primary coagulant.
4 Chlorine and the chlorine feed systems are critical to the production of safe water. Standby chlorination equipment and ample reserve chlo-

rine storage space must be provided.
5 N it LR . I L Lol PO Ne LYW P | T L T P N R e T T2 a
% Alternative feed points are provided in the interest of treatment flexibility. Normally, sufficient chlorine will be fed at the second-stage

_____ SO

ha £ad

rapid-mix basins to provide a free chlorine residual in the effluent from the filters. The residual is then adjusted upward as necessary by applica-
tion of a small amount of chlorine to the combined filter effluent. Chlorine will be applied to the combined filter influent only when little or no
chlorine residual is present in the sedimentation basin effluents.

6 Alternative feed points are provided in the interest of treatment flexibility. Activated carbon will be used on an intermittent basis, as re-
quired, for taste-and-odor reduction. When it is necessary to apply large quantities of carbon, it should be applied to the first-stage rapid-mix
basins. For some taste-and-odor conditions, the effectiveness of the carbon may be increased by splitting the carbon dosage between the first-
stage rapid-mix basins and the combined filter influent. When using a split carbon feed, the bulk of the carbon should be applied to the rapid-mix
basins with no more than about 10% of the total carbon application going to the combined filter influent. Under these conditions, it probably
will be necessary to increase the chlorine dosage to the combined filter effluent in order to provide disinfection and an adequate residual in the

water delivered to service.

0. Solids-contact basins. Provide two identical cir-
cular, solids-contact units, equipped for mechanical
sludge removal. Units of this type are available from
several manufacturers. While they may differ in cer-
tain details, all are generaly similar in function and
design. They combine mixing and flocculation, in con-
tact with previously precipitated chemical solids, with
clarification and sludge remova in a single basin.
Solids-contact basins commonly consist of a centra

chamber for mixing, flocculation and durry recircula
tion. Clarification and sludge removal take place in a
peripheral slurry separation basin. Overall basin depth
is about 15 feet. Mixing, flocculation and durry cy-
cling equipment should be capable of recirculating the
dlurry in the center chamber at a rate of 3 to 5 times
the unit's design throughout. For this example, each
unit will handle one-haf of the plant design flow (980
gpm). The internal recirculation capacity should,

B-7



TM 5-813-3/AFM 88-10, Vol 3

~—PUMP STATION

FLOW METER

BYPASS ®) ~—PRESEDIMENTATION BASIN

T ™~—FLOW DIVISION STRUCTURE

- T C -

)] L. -

"‘\RECARBONATION 8 MIXING BASINS—\__

\ —— SECONDARY FLOCCULATION
—'I'— 8 CLARIFICATION BASINS ——

y

FILTERS

TO SERVICE
FLOW SCHEMATIC

WATER SOFTENING PLANT

Figure B-2. Flow schematic—water softening plant.




therefore, be in the range of approximately 3000 to
4900 gpm. A critical design factor is the upflow rate at
the dlurry separation level in the clarification zone.
This should not exceed approximately 1.5 gpm per
square foot (2160 gpd per square foot) for lime-soda
softening plants treating turbid surface water. For
this example, basin area at the slurry separation level
should be at least 980/1.5 or 653 square feet. Radial
launders with submerged orifices are commonly pro-
vided to collect the clarified water. Lime and soda ash
for coagulation and softening are added to the mixing
section of each solids-contact basin.

h. First-stage recarbonation. Provide two identica
5 feet by 5 feet recarbonation-mixing basins, having a
water depth of 5 feet, and located as shown on figure
B-2. Flow from the division structure should enter
near bottom of each basin where it will be mixed with
carbon dioxide (COz) solution, supplied by a CO2 soluj
tion feeder. The combined flow of softened water and
CO:; solution flows upward through the basin, which is
mechanically mixed. For a G value of 500 see’at
50°F, mixer horsepower will be approximately 2.0. In
addition to the CO: solution, secondary coagulants
(ferric sulfate and polymer) are applied in these mixing
basins. Means for recycling of ferric sulfate-calcium
carbonate sludge to these mixing basins should be pro-
vided. This sludge is pumped from the underflow of
tack of the secondary flocculator-clarifiers and dis-
charged to the corresponding recarbonation-mixing
basin at a maximum rate of approximately 200 gpm.
Sludge pumps should be equipped with timers so that
Pump operation can be started and stopped at the in-
tervals found to be best during plant operation.

i. Secondary flocculation and clarification. Provide
two identical circular center-feed basins with an inner
flocculation zone, an outer clarification zone, and me-
chanical sludge removal equipment. Each basin should
Provide at 50 percent of design flow a total detention
time of 2-1/2 hours, 30 minutes for flocculation and 2
hours for sedimentation. Value flocculation zone is
(30)(60)(0.5)(4.36) or 3,920 cubic feet. Volume clarifi-
cation zone is (120)(60)(0.5)(4.36) or 15,700 cubic feet.
For an average depth of 10 feet in the flocculation
zone and 12 feet in the sedimentation zone, the re-
quired construction diameters are 22 feet for the floc-
culation zone and 47 feet for the entire basin. Over-

(0.5X2.82)10°%)

flow rate in clarification zone is n (@357 — n(1 1)
or 1040 gpd per square foot, (0.72 gpm per square
foot), The flocculator should have a variable speed
drive and should provide a G value of approximately
50 seel at mid-speed and a water temperature of
50°F.

j. Second-stage recarbonation. Prior to filtration,
provide an additional stage of recarbonation. Use solu-

TM 5-813-3/AFM 88-10, Vol 3

tion-type CO,feeder and apply CO,solution in conduit
carrying the combined effluents from the secondary
flocculator-clarifier basins.

k. Carbon dioxide. In developing this example, it
was assumed that carbon dioxide would be purchased
in liquid form, stored in a refrigerated storage tank,
equipped with a vaporizer, and applied by means of
solution-feed equipment generally similar to that em-
ployed for the measurement and application of chlo-
rine. Other sources of carbon dioxide could be used.
Carbon dioxide may be generated on-site by combus-
tion of qil, gas, or coke. A compressor and recarbona
tion basin containing a diffusion system are required
to apply the CO,thus generated to the water.

1. Chemical requirements for softening process.

(1) Lime.

—Lbs. 95%quicklime (CaO)per million gallons

(10.6XCOy) + (4.68XAlk + MgH) + (35X8.34)
0.95

(10.6)5) + (4.68) [(0.82X220) + (4.12X20)] + 291.9
0.95

= 1660
—Lbs/day = (1660)2.82) =
(2) Soda ash.
—Lbs. soda ash (Na;CQs) per million gallons
= 8.84 (NCH-R)
= 8.84 (140-100) = 354
—Lbs/day = (354)2.82) = 998
(3) Ferric sulfate.
—Estimated maximum requirement of ferric sul-

fate = 20 mg/l lbs. ferric sulfate per million

allsng = (20V¥8 QA\ = 188 nmmnu - I1 68X2 RO\
sauvun - \&VpU N J\ b o\ i

=474

(4) Polyelectrolyte

—Estimated maximum u:quu.t:lucuu of puxfyclcv
trolyte = 1 mg/L lbs. polyelectrolyte per mil-
lion gallons = (1X8.34) = 8.34 lbs/day = (8.34)
(2.82) = 24

(5) Carbon dioxide.
(a) First-stage recarbonation (COg) converts ex-

cess lime to calcium carbonate.

—Lbs. excess lime per million gallons = (35X8.34)

=291.9

4680

(1X44)

—11b. excess lime requires = 0.79 1b. CO.

—Lbs. first-stage CO: per million gallons =
(0.79)291.9) = 231
—Lbs. first stage CO; per day = (231)2.82) = 651

M\ Qanand abacga wanavhanatian ((0).) adinete
V) Orruiu- bmsc Iclaivuliauivii \Wwizj uu)uuvu

alkalinity and pH of filter influent. Estimated maxi-
mum second- stage COz required is needed to convert
approximately 50 mg/L of carbonate alkalinity
bicarbonate. Actual second-stage CO: requirements

will normally be less than this maximum because not

+n tha
Yy W uic

B-9



TM 5-813-3/AFM 88-10, Vol 3

all of the carbonate alkalinity is converted to bicarbon-
ate.

—Maximum CO,required for akalinity conver-

sion = (50Ka4) = 22 mg/L.
100
—Maximum lbs. CO; per million gallons =
(22)(8.34) = 183
—Maximum lbs. CO; per day = (183)2.82) = 517
—Total CO; (first- and second-stages) = 231 + 183
= 414 lbs/million gallons; (414)2.82) = 1170
lbs/day

m. Additional chemicals. In addition to the chem-
icals required for the softening process, chlorine must
be applied for disinfection. Taste-and-odor control
chemicals, potassium permanganate and activated car-
bon will also be required at times. Discussion of the
storage and application of these and other chemicals is
given in the preceding example.

n. Sludge protection. The raw water contains sus-
pended matter which is removed by treatment. Addi-
tional solids are precipitated as a result of the water
softening process. Most of these solids are found in ba-
sin drainage with a much smaller amount in filter
wash water. |If wash water recovery is practiced, all
solids removed appear in basin drainage. Daily solids
production can be estimated from data on suspended
matter concentration in the raw water and by mass
balance calculations based on water softening and co-
agulation reactions. An estimate of daily solids pro-
duction is developed as follows: (Note that the follow-
ing calculations of daily solids production are based on
operation of the treatment plant at the design rate;
lower average rates of operation would reduce solids
production proportionately.)

(1) Rw water solids, If information on suspended
solids is available this should be used to estimate solids
derived from the raw water. In the absence of such in-
formation, turbidity values can be substituted as a
rough approximation. Raw water turbidity is assumed
to be 1000 units. Raw water solids to sludge is
(1000)(8.34)(2,82) or 23,500 pounds per day.

(2) Process solids. Chemical solids produced by
softening and coagulation are principally calcium car-
bonate (CaCOs), magnesium hydroxide (Mg(OH).), and
ferric hydroxide (Fe(OH)s).

(a) Calcium balance in terms of CaCOs.

Lbs/day
as CaCOj
— Calcium in raw water =
(95X2.497)(8.34)2.82) = 5,579
— Calcium from
(4680).95)100
lime = ——”)(*—)(——2 = 17,939
56
Total 13,518

B-10

— Less calcium in product water =
[150—(5X4.12)](8.34)(2.82)
= 3,043

10,475

lbs/day
(b) Magnesium balance in terms of Mg(OH);.
— Magnesium hydroxide in sludge =

(20-5)(8.34)(2.82)58.3)

Calcium carbonate in sludge

lbs/day
(c) Miscellaneous chemicals. Lbs/day
— Ferric sulfate contains 21.8% Fe
Ferric hydroxide in sludge =
(20).218)8.34)2.82X106.9)
55.8 - 196
— Polyelectrolyte in sludge =
(1X8.34)2.82) = 24
— Lime inerts in sludge =
(.05)4680) = 234
— Activated carbon in sludge =
(5)(8.34)(2.82)
(Assumed dosage: 5 mg/l) = 118
Total 572
(3) Total solids in sludge.
Lhs/day
— From raw water 23,500
— From softening-coagulation process
Calcium carbonate 10,475
Magnesium hydroxide 846
Miscellaneous 572
Total process 11,893
Total solids in sludge 35,393
Use 35,000

(4) Sludge weight and volume. If sludge drawn
from the various basins averages 2 percent solids,
weight withdrawn per day will be approximately

35,000
0.02
cent sludge will be approximately 1.01. The volume of

1,750,000
————— or
(62.4)1.01)

27800 cubic feet per day, or about 0.64 acre-foot per
day. Lagoons are commonly used for sludge storage
and dewatering.

(5) Lagoon capacity. Lagoon capacity will be re-
quired for storage and partial dewatering of suspended
solids removed from the raw water and the solids gen-
erated by the softening-coagulation reactions. Assum-

ino all gnlide dewater to an averace of 25 nercent
ing qaev to an average of zZo2 1%

Qasi Svaiwes Yavvae poaLTa

or 1,750,000 lbs. The specific gravity of 2 per-

the wet sludge will, therefore, be



solids, the weight and volume of the partially dewa-
tered sludge will be as follows:
5,000

3
— Sludge @ 25% solids = = 140,000 1b/d

— Approximate specific gravity of 25% sludge =

1.2
— Approximate volume of 25% sludge =
140,000 3
———— = 1870 ft’/d
(1.2X62.4)

For a storage period of 2-1/2 years, usable lagoon vol-
ume must be:

(2.5)(365)(1870)
43,560

For a usable lagoon depth of 5.0 feet, net lagoon area
must be 7.8 acres.

= 39. acre-feet

B-3. Iron and manganese removal.

Source of raw water—Ground water, containing ap-
proximately 3.0 mg/l of iron and 0.25 mg/l of manga-
nese. No sulfide present. The pH of the raw well water
if 7.5. Laboratory studies have indicated that iron and
manganese oxidation and precipitation can be readily
accomplished by aeration and chlorination, followed
hv a chort nnﬂnd of flocculation, (prPdl(‘hnn of the per-

formance of an iron-manganese removal treatment
plant, based only on the chemical characteristics of the
raw water, is difficult due to the variety of factors that
can influence the removal processes. For this reason,
laboratory and possibly pilot plant tests are desirable
prior to the design of the treatment plant.)

a. Facility to be served. The water treatment plant
will serve a permanent installation.

b. Population served.

— Resident 5,200
— Nonresident 3,600
3,600

— Effective population = 5,200 + = 6,400
c. System design capacity.
— Capacity factor: 1.43
— Design population = (1.43)(6,400) = 9,152
— System design capacity, based on population =
(9,152)150) = 1,372,800 gal/day. Use 1.37
mgd
— Special design capacity for industrial processes
and landscape irrigation: 0.30 mgd
— Total system design capacity: 1.37 + 0.30 =
1.67 mgd = 1,160 gal/min = 2.58 cfs
d. Aeration. Provide flow-division structure fol-

"lowed by two natural-draft, multiple-tray aerators.

Flow is divided equally between aerators. Each aerator
has a distributor tray, three coke trays, and a collector
tray, with the coke and collector trays spaced 18

TM 5-813-3/AFM 88-10, Vol 3

inches apart. Dimensions of trays are 7.5 feet by 7.5
feet. Hydraulic loading is 10 gpm per square foot.
Each tray is filled to a depth of 6 inches with 2 inch
pieces of coke. The distributor tray orifices are sized
and spaced to insure 2 inches of head on the orifices. In
a mild climate, aerators can be located outdoors where
good, natural ventilation will be obtained. If severe
freezing conditions are likely, aerators must be housed
and mechanical ventilation provided. Flow-division
structure ahead of aerators must be designed so that
either aerator can be taken out of service for mainte-
nance while plant continues to operate at full capacity.
See figure B-3.

e. Chlorination Provide two identical solution-type

ahla oh o~ hla A B Nmoll af
Ciior xuauu S, €acin apanie ux aypx_yuxs up t6 5.0 mghn ol

chlorine to the aerated water. For a 5 mg/l dosage, the
total daily chlorine requirement will be (5X8.34)1.67)
or 69.6 pounds of chlorine per day. Apply chlorine to
effluents from aerators.

f. Flocculation-sedimentation. Provide flow division
structure for aerated water and two identical, circular,
flocculator-clarifiers equipped for mechanical floccula-
tion and sludge removal. Flocculator zone, located in
center of the basin, should have a detention time of ap-
proximately 30 minutes at 50 percent of design flow.
Peripheral sedimentation zone should have a detention
time of approximately 2 hours, and an upflow rate of
approximately 0.75 gpm per square foot (1080 gpd per
square foot). These requirements can be met by a floc-
culator-clarifier basin with an overall diameter of 36
feet and a side water depth of 12 feet. Clarifier ef-
fluent should be collected by means of a weir and
launder along the periphery of the basin. Aerator ef-
fluent division structure allows either basin to be out
of service while utilizing both aerators, or both basins
in service while only one aerator is operating. Provide
basin overflow piping and sludge withdrawal piping.
Provide cover structure for basing if severe freezn’\g
conditions are anticipated.

g. Filtration. Provide 4 identical, dual-media filters,
each sized for 1/4 of the design flow at a loading of 3
gallons per minute per square foot. Medium area of

(1,160)

(4X3)
dium is 32 inches, consisting of 8 inches of filter-grade
sand, 4 inches of coarse sand, and 20 inches of filter-
grade anthracite.

h. Postchlorination, Provide two solution-type
chlorinators for application of chlorine to the filtered
water, as required, to supply a suitable residual in the
water delivered to service, Normally, one chlorinator
will be in use with the other serving as a standby.
Maximum dosage capacity of each chlorinator should
be approximately 5 mg/L for the total plant flow rate.

each filter is or 97 square feet. Depth of me-



TM 5-813-3/AFM 88-10, Vol 3

WELLS
T FLOW DIVISION STRUCTURE
: - ] L - .
O AERATORS
| | Y
1

7\ 7\

FLOCCULATION-CLARIFICATION BAS!NSJ

| B -
!

FILTERS

TO SERVICE

SCHEMATIC OF
IRON AND MANGANESE REMOVAL PLANT

Figure B-3. Schematic of iron and manganese removal plant.

B-12



TM 5-813-3/AFM 88-10, Vol 3

APPENDIX C

LABORATORIES AND LABORATORY ANALYSES

C-1. Minimum analyses for
treatment plants.

military water

The minimum number and frequency of analyses to in-
sure drinking water of acceptable quality are deter-
mined by the size of the system and the treatment re-
quired. The frequency of analyses must also be ad-